



**TEST REPORT**

NUMBER : DELC16014371

DATE : 08-Jul-2016

APPLICANT : **Sarika Trading Company**  
2762 1ST FLOOR ,, QUTAB ROAD SADAR BAZAR,  
DELHI, 110006, INDIA  
ATTN : **NITIN SACHDEVA**

Sample Description : THE SUBMITTED SAMPLE SAID TO BE HOOKS.

## TESTED COMPONENTS:

- [1] SILVER METAL HOOK PART
- [2] SILVER METAL LOCK PART
- [3] SILVER METAL BACK PART OF HOOK
- [4] SILVER METAL BACK PART OF LOCK

Date Received/Date Test Started : 29 Jun 2016  
Date Confirmation Received : -  
Buyer : NOT PROVIDED  
Order No : -  
Fibre Content :  
Color : NICKEL  
Style No : 999  
Article No :  
Country Of Origin : -

---

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)**

---

**CONCLUSION :**

RELEASE OF NICKEL FOR COATED ITEM M

---

NOTE : M = MEETS REQUIREMENT, F = FAILS TO MEET REQUIREMENT  
\* = REQUIREMENT NOT PROVIDED, NA = NOT APPLICABLE  
# = EXEMPTED, NC = NO COMMENT,  
SC = SEE COMMENT \*\* = REFER RESULT  
## = NOT PERFORMED MA = MARGINAL ACCEPTANCE  
P = PASS

## REMARKS :

TESTING HAS BEEN PERFORMED ONLY ON COMPONENT NO. [1] AS THE BASE MATERIAL IS SAME OF ALL COMPONENTS AS CONFIRMED BY APPLICANT.

AUTHORIZED BY  
FOR Intertek India Private Limited [Analytical - Gurgaon]



PRAVIN MORE  
LAB MANAGER

**TEST REPORT**

**NUMBER : DELC16014371**

**DATE : 08-Jul-2016**

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

**1. RELEASE OF NICKEL FOR COATED ITEM**

As Per EN12472 : 2005 + A1 : 2009 And EN1811 : 2011+A1:2015

[1]

<u>Tested Specimen</u>	<u>Trial</u>	<u>Sample Area (cm2)</u>	<u>Volume Of Test Solution (ml)</u>	<u>Result Δ (µg/cm2/week)</u>	<u>Requirement (µg/cm2/week)</u>
	[1]	3.51	10	<0.05	0.5
	[2]	3.51	10	<0.05	0.5
	[3]	3.51	10	<0.05	0.5

\* = Failed item

Δ = According to EN 1811 : 2011+A1:2015, compliance decision was made based on the following rules.

Result Interpretation

< 0.88 Compliance (Pass)

≥ 0.88 Non-compliance (Fail)

## END OF THE TEST REPORT ##

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.*